



PT. MITRA STANIA PRIMA

Tin Mining & Smelting

CERTIFICATE of ANALYSIS

Analysis Result for : PT. Mitra Stania Prima
Type of Sample : Tin Ingot
Origin of Sample : PT. Mitra Stania Prima
Sample Code : 001
Sample Received on : March, 2009
Analysis Result :

Element Result	Sample 001 (Percentage)
Fe	0.0105
Pb	0.0255
Cu	0.0028
Bi	0.0044
Sb	0.0060
Co	0.0014
Ni	0.0020
Al	0.0010
Cd	0.0002
Zn	0.0001
Sn	99.92

Sungailiat, March, 2009
PT. Mitra Stania Prima

